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TEST SUMMARY
Test Result
Requirement — Test Reference standards Verdict
AC Power line Conducted Emission Test 47CFR Part 15.107(a) / 47CFR Part Complied
Radiated Emission Test 15.109(g) Complied

The tests listed in the Summary of Testing section of this report have been performed and the results recorded by
UL Korea, Ltd. in accordance with the procedures stated in each test requirement and specification. The applicant
determined the list of tests performed were applicable to the Equipment Under Test. As a result, the subject
product has been verified to comply or not comply as noted in the Summary of Testing with each test specification.
The test results relate only to the items tested.

The equipment under test has
X Met the technical requirements
[ ] Not met the technical requirements

Tested by Reviewed by

Sung Hoon, Baek, Associate Project Engineer Kyung Yong, Kim, EMC Section Manager
Conformity Assessment Services - 3014ASEO Conformity Assessment Services - 3014ASEO
UL Korea Ltd. UL Korea Ltd.

September 24, 2008 September 24, 2008
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1. EQUIPMENT UNDER TEST (EUT)
1.1 Report Revision history
Revision Date Description Remarks Revision reviewed By
None Original - -
1.2 Equipment Description

Specification

Display

LCD Display Panel

25.54 inches, (a-Si TFT Active matrix LCD)

Synchronization

2.5-5.0 Vpp separated sync

Pixel Pitch

0.2865(W) x 0.2865(H)

Response Time

<25ms Typ

View Angle

+/-89° (L/R) x +/-89° (U/D)

Display Colors

16 million colors

Native Resolution

1920 dots x 1200 dots

Input Signal

1 x DVI

1 x VGA

1 x HD/SD-SDI

1 x C-Video/SOG

1 x S-Video

1 x Component (Y/G, Pb/B, Pr/R, H/CS, VS)
1 x Wireless (optional)

Maximum Pixel Clock 170MHz

Electrical
Power Adapter AC 100-240V; DC 24V
Power Consumption 150W (max)

Dimensions

Dimensions (W x H x D)

616.4 x 428.8 x 121.2mm

Weight

19.62 Ibs

VESA Mounting Interface

VESA 100 x 100mm

Operating Conditions

Operating Temperature

41 to 90°F (5 to 32.2°C)

Relative Humidity 10 to 60%
Atmospheric Pressure Range 500 to 1060 hPa
Electrical Input Rating 24V DC 6.25A

UL Korea Ltd.

FCC Certificate Test for ADVAN Int’l Corp.
26” LCD Color Display
FCC ID: QVXAMM260WTDSW
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008
1.3 Equipment Marking Plate
o 144.5mm o
Produnad for: 3 ‘
stryker
‘ S50 Dpticss Corms. San Jose, GA B5136 USA ZAC Satolas Groan Eﬁmmhmg‘m
{408} 7 00 {800) 624-4422 www.atrykar.com 1 MEYZIEU Cadex, Francs E
MODEL: 240-030-970
26" VISION ELECT HDTV Sasow visvwosonmor @" & X 2 49.5mm
DC 24V == 8254 Nebclidimen CRACEH: '§
FCC ID: QVXAMM260WTDSW §
A RS S kasvorey o orea W‘m:ﬁ":m
/b, GAUTION - Sas acrompanying documents et e i
_+_ CAUTION - ELECTRIC SHOCK e e
4.8mm \ “To avoid slectric shock, do not open the cabinet. Refer ssrvidng to qualiied personnel only.” @ Mads In Korsa I10: DaT 03 .
I | | 4.8mm
1.4 Equipment Used During Test
Use* Product Type Manufacturer Model Comments
EUT 26" LCD Monitor D&T Inc. 240-030-970 EUT
EUT AC/DC Adapter AULT KOREA Corp. JMW1150KA2400F07 |EUT
AE PC SAMSUNG 950C -
AE Headset LABTEC AXIS202 -
AE Printer HP 950C -
AE USB mouse SAMSUNG SMH-210UB -
AE Serial mouse SAMSUNG P801 -
AE PS/2 Keyboard HP 5180 -
AE SDI Patten Generator | Gefen Inc. CONVERTER DVI to HD SDI Scaler
AE AC/DC adapter ASTRO GT-4201D-05 Connected to SDI Patten
Generator
AE LCD Monitor D&T FS-L1901T -
AE LCD Monitor adapter | ANAM AP06012-UV Connected to LCD monitor
* Note: EUT - Equipment Under Test, AE - Auxiliary/Associated Equipment,
SIM - Simulator (Not Subjected to Test)

UL Korea Ltd.

FCC Certificate Test for ADVAN Int’l Corp.
26” LCD Color Display
FCC ID: QVXAMM260WTDSW
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008
1.5 EUT Input/Output Ports
Port Name Type* Cable Cable Comments
# Max. >3m Shielded
1 Mains AC 1.8 m Unshielded |Hospital-grade AC Power cord
2 |DVlIn 1/0 1.8 m Shielded 24 pin DVI-D
3 [VGAIn 1/0 1.8 m Shielded 15 pin D-Sub
4 | SDI In, Out I/O 1.8 m Shielded BNC
5 |S-Video In I/0 1.8 m Shielded S-Video
6 | Component (Y/Pb/Pr) In I/0 1.8m Shielded 5 Port BNC
7 |C-Video In I/O 1.8m Shielded BNC
Note:
*AC = AC Power Port DC = DC Power Port N/E = Non-Electrical
I/0 = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports
* RS-232 port is used for service purpose only. No user interface port

1.6 EUT Internal Operating Frequencies
Frequency (MHz) Description Frequency (MHz) Description
192.375 MHz Memory Clock 27.00 MHz System Clock
158.625 MHz Display Clock 28.322 MHz System Clock
170.00 MHz Maximum Pixel Clock - -
1.7 Power Interface
Mode Voltage Current |Power| Frequency | Phases Comments
# (\) (A) (W) | (DC/AC-Hz) (#)
Rated AC 100-240 3.0 - 50~60 Single -
1 AC 120 - - 60 Single -
FCC Certificate Test for ADVAN Int’l Corp.
UL Korea Ltd. 26” LCD Color Display 8 of 38
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

2. EUT Operation Modes for EMI

2.1 Modes of EMI Testing

Mode # Mode Comments
1 DVI Mode Worst case condition
2 VGA Mode -
3 SDI In/Out Mode Worst case condition
4 S-VIDEO Mode -
5 C-Video Mode -
6 Component (Y/Pb/Pr) Mode -
7 Standby Mode (ldle Mode) Tested
Note
1.Testing has been performed under continuous displaying “H” Patten for configuration modes of 1,2
2. Testing have been performed under continuous displaying “Color Bar” Patten for configuration modes of
3,4,5 and 6.
4. All the configuration described above has been investigated during the preliminary testing and selected
worst-case condition for final measurements.
5. Standby Mode (ldle) Mode was tested

2.2 Modes of Video resolution

Mode # Resolution Comments
1 640 * 480 @ 60Hz -
2 VGA Mode | 1920 * 1200 @ 60Hz -
3 1920 1200 @ 60Hz -
4 640 * 480 @ 60Hz -
5 DVI Mode |1024 * 768 @ 60Hz Worst case condition
6 1920 1200 @ 60Hz -
7 SDI Mode | SMPTE 296M Worst case condition

Note: 1. Video resolution where it refers from above is representative worst case.
2. EUT have been performed under continuous displaying “H” Patten for configuration modes of 1 to 6
3. EUT has been performed under continuous displaying “Color Bar” Patten for configuration modes of 7.

FCC Certificate Test for ADVAN Int’l Corp.
UL Korea Ltd. 26” LCD Color Display 9 of 38
FCC ID: QVXAMM260WTDSW



Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

2.3 EUT Configurations

1 DVI Mode
AC/DC Adapter
Printer LCD Monitor PC
(EUT)
Head Set USB Mouse PS/2 Keyboard Serial mouse

2 SDI In, Out Mode
AC/DC Adapter AC/DC Adapter AC/DC Adapter
r--=-=-=====" 1 r==—====-== |
1 1 1 1
1 1 1 1
External LCD Monitor SDI Generator
LCD Monitor (EUT)
Power Line
Signal Line @ @ ==—==—=—=— BNC Cable
FCC Certificate Test for ADVAN Int’l Corp.
UL Korea Ltd. 26” LCD Color Display 10 of 38

FCC ID: QVXAMM260WTDSW




Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC

Model Number: 240-030-970 Date of Issue: September 24, 2008
3 Standby Mode
AC/DC Adapter
LCD Monitor
(EUT)
Power Line

FCC Certificate Test for ADVAN Int’l Corp.
UL Korea Ltd. 26” LCD Color Display 11 of 38
FCC ID: QVXAMM260WTDSW



Project Number:
Model Number:

08CA45713
240-030-970

File Number

MC15562

4. AC Power line Conducted Emission Test

Test Report No: 08CA45713-FCC
Date of Issue: September 24, 2008

TEST: Limits of mains terminal disturbance voltage

Method

the AMN.

Measurements were made on a ground plane that extends 1-meter minimum beyond all sides
of the system under test. All power was connected to the system through Artificial Mains
Network (AMN). Conducted voltage measurements on mains lines were made at the output of

Parameters recorded during the test

Laboratory Ambient Temperature

22 °C

Relative Humidity

40 %

Frequency range on each side of

Measurement Point

Fully configured sample scanned over

the following frequency range 150 kHz to 30 MHz Mains
Limits — Class B
Limit (dBuV)
Frequency (MHz) Quasi-Peak Results Average Results
0.15t0 0.50 66 to 56 Pass 56 to 46 Pass
0.50to 5 56 Pass 46 Pass
5t0 30 60 Pass 50 Pass
Conducted Emissions EUT Configuration Settings
Power Interface Mode # EUT Operation Mode # EUT Configurations Mode #
(See Section 1.7) (See 2.1) (See Section 2.3)
1 1,3,7 1,2,3
Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
Test Receiver |R&S ESHS10 843276/003 08.05.29 09.05.29
LISN R&S ESH3-Z5 100267 08.08.07 09.08.07
LISN PMM L2-16A 0000J10705 08.08.07 09.08.07

UL Korea Ltd.

FCC Certificate Test for ADVAN Int’l Corp.

26” LCD Color Display
FCC ID: QVXAMM260WTDSW
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Figure 1. Conducted Emission Test Setup, DVI Mode

DVI Mode

FCC Certificate Test for ADVAN Int’l Corp.
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FCC ID: QVXAMM260WTDSW



Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
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Figure 2. Conducted Emission Test Setup, SDI Mode

SDI In, Out MODE

FCC Certificate Test for ADVAN Int’l Corp.
UL Korea Ltd. 26” LCD Color Display 14 of 38
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Figure 3. Conducted Emission Test Setup, Standby Mode

Standby Mode

FCC Certificate Test for ADVAN Int’l Corp.
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Figure 4. Graphical representation of conducted emissions, DVI Mode, Hot Line
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Figure 5. Graphical representation of conducted emissions, DVI Mode, Neutral Line

DVI Mode, Neutral Line
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Figure 6. Graphical representation of conducted emissions, SDI in, Out Mode, Hot Line

SDI In, Out Mode, Hot Line
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Figure 8. Graphical representation of conducted emissions, Standby Mode, Hot Line

Standby Mode, Hot Line
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Figure 9. Graphical representation of conducted emissions, Standby Mode, Neutral Line

Standby Mode, Neutral Line
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Table 1. Test data for conducted emission, DVI Mode

Fre-(:isetncy C‘::’;ifé'r"" Rea("'o;gﬂ\‘,’)a"“e L Level (dBuV) | Limit(dBuV) | Margin (dB)
(MHz) | cable | LISN | QP | AV QP | AV | aP | AV | QP | AV
0.169 0.4 0.08 | 49.56 | 46.51 H 50.04 | 46.99 | 65.03 | 55.03 | 14.99 | 8.04
0.169 0.4 0.07 | 50.37 | 47.11 N 50.84 | 47.58 | 65.01 | 55.01 | 14.17 | 7.43
0.224 0.4 0.07 | 47.63 | 45.40 N 48.10 | 45.87 | 62.69 | 52.69 | 14.59 | 6.82
0.335 0.5 0.07 | 44.42 | 43.58 N 4499 | 4415 | 59.33 | 49.33 | 14.34 | 5.18
0.447 0.4 0.08 | 43.41 | 42.56 N 43.89 | 43.04 | 56.94 | 46.94 | 13.05 | 3.90
0.447 04 0.08 | 43.35 | 42.56 H 43.83 | 43.04 | 56.93 | 46.93 | 13.10 | 3.89
0.558 0.4 0.08 | 38.81 | 37.74 N 39.29 | 38.22 | 56.00 | 46.00 | 16.71 7.78
1.508 0.4 0.11 | 39.36 | 38.52 N 39.87 | 39.03 | 56.00 | 46.00 | 16.13 | 6.97
2.290 0.4 0.11 | 39.79 | 38.86 N 40.30 | 39.37 | 56.00 | 46.00 | 15.70 | 6.63
5.025 0.5 0.25 | 41.23 | 38.07 H 41.98 | 38.82 | 60.00 | 50.00 | 18.02 | 11.18
10.161 0.5 0.46 | 43.67 | 40.01 H 44.63 | 40.97 | 60.00 | 50.00 | 15.37 | 9.03
10.167 0.5 0.35 | 44.07 | 38.58 N 4492 | 39.43 | 60.00 | 50.00 | 15.08 | 10.57
12.900 0.5 0.69 | 43.25 | 36.35 H 4444 | 3754 | 60.00 | 50.00 | 15.56 | 12.46
13.125 0.5 0.48 | 42.65 | 35.24 N 43.63 | 36.22 | 60.00 | 50.00 | 16.37 | 13.78
14.184 0.5 0.77 | 42.23 | 35.37 H 43.50 | 36.64 | 60.00 | 50.00 | 16.50 | 13.36

Note:

1. Margin (dB)= Limit (dBuV) - Level (dBuV)

2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Table 2. Test data for conducted emission, SDI In, Out Mode

Fre-(:isetncy C‘::’;ifé'r"" Rea("'o;gﬂ\‘,’)a"“e L Level (dBuV) | Limit(dBuV) | Margin (dB)
(MHz) | caple | LISN | QP | AV QP | AV | QP | AV | QP | AV
0.168 04 0.07 | 50.02 | 46.01 N 50.49 | 46.48 | 65.08 | 55.08 | 14.59 | 8.60
0.223 04 0.07 | 46.08 | 43.52 N 46.55 | 43.99 | 62.71 | 52.71 | 16.16 | 8.72
0.334 0.5 0.08 | 41.67 | 40.87 H 4225 | 4145 | 59.35 | 49.35 | 1710 | 7.90
0.335 0.5 0.07 | 42.72 | 41.87 N 43.29 | 4244 | 59.34 | 49.34 | 16.05 | 6.90
0.445 0.4 0.08 | 40.70 | 39.91 H 4118 | 40.39 | 56.98 | 46.98 | 1580 | 6.59
0.447 0.4 0.08 | 42.40 | 41.58 N 42.88 | 42.06 | 56.93 | 46.93 | 14.05 | 4.87
2.675 0.5 0.17 | 40.79 | 39.67 H 4146 | 40.34 | 56.00 | 46.00 | 14.54 | 5.66
2.679 0.5 0.15 | 42.27 | 40.87 N 4292 | 4152 | 56.00 | 46.00 | 13.08 | 4.48
7.647 04 0.31 | 45.32 | 42.63 N 46.03 | 43.34 | 60.00 | 50.00 | 13.97 | 6.66
7.752 04 0.39 | 44.73 | 41.61 H 45.52 | 42.40 | 60.00 | 50.00 | 1448 | 7.60
8.809 04 0.42 | 43.09 | 39.51 H 43.91 | 40.33 | 60.00 | 50.00 | 16.09 | 9.67
8.931 0.4 0.33 | 45.97 | 42.11 N 46.70 | 42.84 | 60.00 | 50.00 | 13.30 | 7.16
13.008 0.5 0.48 | 44.98 | 37.54 N 4596 | 38.52 | 60.00 | 50.00 | 14.04 | 11.48
14.113 0.5 0.77 | 43.71 | 37.68 H 4498 | 38.95 | 60.00 | 50.00 | 15.02 | 11.05

Note:
1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
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Project Number:
Model Number:

08CA45713
240-030-970

File Number

MC15562

Table 3. Test data for conducted emission, Standby Mode

Test Report No: 08CA45713-FCC
Date of Issue: September 24, 2008

Fre-(:isetncy C‘::’;ifé'r"" Rea("'o;gﬂ\‘,’)a"“e L Level (dBuV) | Limit(dBuV) | Margin (dB)
(MHz) | caple | LISN | QP | AV QP | AV | aP | AV | QP | AV
0.168 0.4 0.08 | 51.51 | 47.92 H 5151 | 4792 | 65.08 | 55.08 | 1357 | 7.16
0.168 0.4 0.07 | 52.60 | 47.80 N 52.60 | 47.80 | 65.06 | 55.06 | 1246 | 7.26
0.224 0.4 0.07 | 46.26 | 43.80 N 46.26 | 43.80 | 62.69 | 52.69 | 1643 | 8.89
0.225 0.4 0.08 | 45.32 | 43.57 H 4532 | 43.57 | 62.65 | 5265 | 17.33 | 9.08
0.336 0.5 0.08 | 42.29 | 41.26 H 4229 | 41.26 | 59.31 | 49.31 | 17.02 | 8.05
0.447 04 0.08 | 39.42 | 37.91 H 3942 | 3791 | 56.94 | 46.94 | 1752 | 9.03
6.984 0.5 0.29 | 41.35 | 36.60 N 41.35 | 36.60 | 60.00 | 50.00 | 1865 | 13.40
7.152 0.5 0.35 | 42.27 | 34.80 H 42.27 | 34.80 | 60.00 | 50.00 | 17.73 | 15.20
8.658 04 0.42 | 47.34 | 39.95 H 47.34 | 39.95 | 60.00 | 50.00 | 12.66 | 10.05
8.880 0.4 0.33 | 48.57 | 41.92 N 48.57 | 41.92 | 60.00 | 50.00 | 1143 | 8.08
9.831 0.5 0.46 | 45.66 | 38.97 H 45.66 | 38.97 | 60.00 | 50.00 | 14.34 | 11.03
10.224 0.5 0.35 | 45.16 | 33.79 N 4516 | 33.79 | 60.00 | 50.00 | 14.84 | 16.21

Note:

1. Margin (dB)= Limit (dBuV) - Level (dBuV)

2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
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Project Number:
Model Number:

08CA45713
240-030-970

5. Radiated Emission Test

File Number MC15562

Test Report No: 08CA45713-FCC
Date of Issue: September 24, 2008

TEST: Limits for radiated disturbance

Method

Measurements were made at Open area test site that complies to CISPR 16/ANSI C63.4.
Preliminary (peak) measurements were performed at an antenna to EUT separation distance of
3-meter. The EUT was rotated 360° about its azimuth with the receive antenna located at 1, 2,
3 and 4 meter heights in both horizontal and vertical polarities. Final measurements (quasi-
peak or average as noted) were then performed by rotating the EUT 360° and adjusting the
receive antenna height from 1 to 4-meters. All frequencies were investigated in both horizontal
and vertical antenna polarity, where applicable.

Parameters recorded during the

Laboratory Ambient Temperature

23°C

test

Relative Humidity

38 %

Frequency range

Measurement Point

Fully configured sample scanned

30 MHz - 1.0 GHz

10 meter measurement distance

over the following frequency range

1.0 GHz - 2.0GHz

3 meter measurement distance

Limits - Class B

Limit (dBuV/m)
Frequency (MHz) Quasi-Peak Results
30 to 230 30 Pass
230 to 1000 37 Pass
1000 to 2000 54 (Average), 74 (Peak) Pass

Condu

cted Emissions EUT Configuration Settings

Power Interface Mode #

EUT Operation Mode #

EUT Configurations Mode #

(See Section 1.7) (See 2.1) (See Section 2.3)
1 1,3,7 1,2,3
Test Equipment Used

Description Manufacturer Model Identifier Cal. Date Cal. Due
Test Receiver |R&S ESCI 100001 08.08.18 09.08.18
TRILOG
::Ziis anp | RCTVAREBEC lvui o160 |3228 08.02.21 10.02.21
ANT
Bi-Log Antenna [A.H. SYSTEMS. | SAS-540 560 07.11.16 09.11.16
L/P ANTENNA [A.H. SYSTEMS. | SAS-510-2 1035 07.11.16 09.11.16
HORN ANT ETS 3115 00062589 07.12.26 09.12.26
AMPLIFIER AGIENT 8449B 3008A0343 08.02.14 09.02.14
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Figure 10, Photo of Radiated emission test setup, DVI Mode, 30MHz to 1GHz

DVI Mode, 30MHz to 1GHz
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Figure 11, Photo of Radiated emission test setup, DVI Mode, 1GHz to 2GHz

DVI Mode, 1GHz to 2GHz
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Figure 12. Photo of Radiated emission test setup, SDI In, Out Mode, 30MHz to 1GHz

SDI In, Out Mode, 30MHz to 1GHz
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Figure 13. Photo of Radiated emission test setup, SDI In, Out Mode, 1GHz to 2GHz

SDI In, Out Mode, 1GHz to 2GHz
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Figure 14, Photo of Radiated emission test setup, Standby Mode, 30MHz to 1GHz

Standby Mode, 30MHz to 1GHz
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Figure 15, Photo of Radiated emission test setup, Standby Mode, 1GHz to 2GHz

Standby Mode, 1GHz to 2GHz
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Figure 16. Graphical representation of 3m Semi-anechoic Chamber Pre-scan, DVI mode

DVI mode, Horizontal
Ref 60 dBpY Atten 0 dB 3549 dBpv
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Project Number; 08CA45713 File Number MC15562 Test Report No: 08CA45713-FCC
Model Number: 240-030-970 Date of Issue: September 24, 2008

Figure 17. Graphical representation of 3m Semi-anechoic Chamber Pre-scan, SDI In, Out Mode

SDI In, Out Mode, Horizontal
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Figure 18. Graphical representation of 3m Semi-anechoic Chamber Pre-scan, Standby Mode

Standby Mode, Horizontal
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Table 4. Radiated emission Test data, DVI Mode, 30MHz to 1GHz

Fre:iz;cy R'::;?;g PEEE D HEIET (A A:;?;r:!ta G:i:tl:lt-:rs > A:;(i'?or:'a e i Margin (dB)
(MHz) (dBuV) (Pk/QP) (VIH) (Degrees) (m) (dB) (dB/m) dBuV/m | dBuV/m
57.57 | 12.30 QP Y 119.00 | 1.00 1.51 9.75 23.56 | 30.00 6.44
100.51 7.20 QP Y% 39.00 1.00 2.01 10.70 19.91 | 30.00 10.09
154.49 | 3.60 QP H 360.00 | 1.90 2.47 12.01 18.08 | 30.00 11.92
270.00 | 6.00 QP H 99.00 1.00 3.44 16.32 | 25.76 | 37.00 11.24
537.42 | 5.40 QP Vv 360.00 | 1.00 4.93 18.63 | 28.96 | 37.00 8.04
30852 | 7.20 QP H 42.00 1.00 3.63 14.08 | 24.92 | 37.00 12.08
700.00 | 750 QP H 169.00 | 1.00 5.84 19.94 33.28 | 37.00 3.72
702.12 | 5.40 QP H 179.00 | 1.00 5.86 19.98 31.24 | 37.00 5.76

Note:

1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.

Table 5. Radiated emission Test data, DVI Mode, 1GHz to 2GHz

Test Meter . Antenna . | Antenna Cable . .
N Detector Pol Azimuth N AMP Gain loss Level Limit Margin
Frequency | Reading Height Factor
(MHz) (dBuV) (Pk/AV) (V/IH) | (Degrees) (m) (dB) (dB/m) (dB) dBuV/m | dBuV/m (dB)
1477.00 46.7 AV \% 171 1.3 34.46 29.01 9.31 50.56 54.0 3.44
1477.00 47.9 PK \% 171 1.3 34.46 29.01 9.31 51.76 74.0 22.24
Note:

1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
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Table 6. Radiated emission Test data, SDI Mode, 30MHz to 1GHz

Test Report No: 08CA45713-FCC

Date of Issue: September 24, 2008

FreTﬁsetnc Rlzlae:Iier: Detector Polarity Azimuth Antenna G?:i:éI{:?s A:atstnor:a Level Limit Margin
(I(\:IIIHz) y ( dBuV)g (PK/QP) (V/H) (Degrees) | Height (m) (dB) (dB/m) dBuV/m | dBuV/m (dB)
148.50 7.9 QP \% 133 1.0 242 11.84 22.15 30.0 7.85
203.97 3.0 QP Y 0 1.0 2.89 14.06 19.95 30.0 10.05
222.76 8.4 QP H 360 4.0 3.04 14.36 25.80 30.0 4.20
236.59 8.6 QP H 149 3.7 3.17 15.06 26.83 37.0 10.17
519.42 6.8 QP H 190 1.0 4.86 17.99 29.65 37.0 7.35
692.29 2.6 QP H 0 4.0 5.79 20.03 28.42 37.0 8.58
Note:
1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
Table 7. Radiated emission Test data, SDI Mode, 1GHz to 2GHz
Test Meter . Antenna . | Antenna Cable . .
- Detector Pol Azimuth 5 AMP Gain loss Level Limit Margin
F"zl‘\‘n‘;fz';cy Tsaail\r/‘)g (PK/IAV) | (VIH) | (Degrees) H‘(*':?)ht (dB) &ch;;; 8) dBuV/m | dBuVim | (dB)
1485.0 37.7 AV 334 3.0 34.46 26.00 10.44 39.68 54.0 14.32
1485.0 455 PK 334 3.0 34.46 26.00 10.44 47.48 74.0 26.52
Note:
1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
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Table 8. Radiated emission Test data, Standby Mode, 30MHz to 1GHz

Test Report No: 08CA45713-FCC
Date of Issue: September 24, 2008

FreTiztnc R'::;?; Detector Polarity Azimuth Antenna G?:i:él,;:rss A:ats:or:a Level Limit Margin
(I?IIHz) y ( dBuv)g’ (Pk/QP) (VH) | (Degrees) | Height (m) (dB) (@B/m) | dBuVim | dBuVim | (dB)
75.86 7.9 QP V 160 14 1.72 9.69 19.31 30.0 10.70
154.26 5.3 QP 360 29 247 12.01 19.78 30.0 10.22
204.06 5.1 QP H 153 3.7 2.90 14.07 22.07 30.0 7.93
307.94 6.4 QP H 100 1.8 3.63 14.07 2410 37.0 12.90
537.01 4.8 QP V 279 1.0 4.93 18.63 28.36 37.0 8.64
698.09 6.0 QP H 0 1.0 5.83 19.96 31.79 37.0 5.21
Note:
1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
Table 9. Radiated emission Test data, Standby Mode, 1GHz to 2GHz
Test Meter . Antenna . | Antenna Cable - .
N Detector Pol Azimuth N AMP Gain loss Level Limit Margin
Frequency | Reading Height Factor
(MHz) (dBuV) (PK/AV) | (VIH) | (Degrees) il (dB) (dB/m) v dBuV/m | dBuV/m (dB)
1470.34 43.7 AV V 175 1.0 34.46 29.01 9.31 47.56 54.0 6.44
1470.34 45.0 PK V 175 1.0 34.46 29.01 9.31 48.85 74.0 25.14
Note:
1. Margin (dB)= Limit (dBuV) - Level (dBuV)
2. If no frequencies are specified in the tables, no measurement for quasi-peak or average was necessary.
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6. Measurement Uncertainty

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC.

The factors contributing to uncertainties are test receiver, cable loss, antenna factor calibration, Antenna
directivity, antenna factor variation with height, antenna phase center variation, antenna frequency
interpolation, measurement distance variation, site imperfection, mismatch, and system repeatability.
Based on CISPR 16-4-2, the measurement uncertainty level with a 95% confidence level was applied

Conducted emission measurement :(k=2, 95%)

Frequency dB
9kHz-150 kHz + 3.05 [dBuV]
150kHz-30 MHz +2.53 [dBuV]
Radiated Emission measurement :(k=2, 95%)
30-300 MHz 3 m: £3.53 [dBuV/m], 10 m: + 3.52 [dBuV/m]
300-1000 MHz 3 m: £3.70 [dBuV/m], 10 m: + 3.69 [dBuV/m]

FCC Certificate Test for ADVAN Int’l Corp.
UL Korea Ltd. 26” LCD Color Display 38 of 38
FCC ID: QVXAMM260WTDSW



